



No. 1 Workshop, M-10, Middle Section, Science & Technology Park,
Nanshan District, Shenzhen, China 518057

Telephone: +86 (0) 755 2601 2053
Fax: +86 (0) 755 2671 0594
Email: ee.shenzhen@sgs.com

VERIFICATION OF EMC COMPLIANCE

Verification No.: SZEM1807006037ITV
Applicant: Showven Technologies Co., Ltd.
Address of Applicant: Building B1, Changsha E-Center, No.18 Xiangtai Road,
Liuyang Economic Development Zone, Hunan, China
Product Description: Sparkular
Model No: BTxx (xx=00-99)
Sufficient samples of the product have been tested and found to be in conformity with
Test Standards: EN 61000-6-1:2007
EN 61000-6-3:2007+A1:2011
As shown in the
Test Report Number(s): SZEM180700603701

This verification of EMC Compliance has been granted to the applicant based on the results of the tests, performed by laboratory of SGS-CSTC Standards Technical Services Co., Ltd. on the sample of the above-mentioned product in accordance with the provisions of the relevant specific standards under Directive 2014/30/EU. The CE mark as shown below can be used, under the responsibility of the manufacturer, after completion of an EU Declaration of Conformity and compliance with all relevant EU Directives.



Keny Xu
EMC Laboratory Manager



Date: 2018-07-10

Copyright of this verification is owned by SGS CSTC Standards Technical Services Co., Ltd and may not be reproduced other than in full and with the prior approval of the General Manager. This verification is subjected to the governance of the General Conditions of Services, printed overleaf.

Member of the SGS Group (SGS SA)

VERIFICATION OF COMPLIANCE

No.: LVD SZES1807003189IT
Applicant: Showven Technologies Co., Ltd.
Building B1, Changsha E-Center, No.18 Xiangtai Road, Liuyang
Economic Development Zone, Hunan, China
Manufacturer: Same as applicant
Product Name: Sparkular
Product Description: --
Model No.: BTxx (xx = 00-99)
Rating: 200 - 240 V; 50 / 60 Hz; 1,8 A (Each), Total 10,8 A
Protection against Electric Shock: Class I
Additional Information: --
Sufficient samples of the product have been tested and found to be in conformity with
Test Standard: EN 60950-1: 2006 + A11: 2009 + A1: 2010 + A12:
2011 + A2: 2013
as shown in the
Test Report Number(s): SZES180700318901

This Verification of Compliance has been granted to the applicant based on the results of tests, performed by Laboratory of SGS-CSTC Standards Technical Services Co., Ltd. on sample of the above-mentioned product in accordance with the provisions of the relevant harmonized standards under the Low Voltage Directive 2014/35/EU. The CE marking as shown below can be affixed, under the responsibility of the manufacturer, after completion of an EC Declaration of Conformity and compliance with all relevant EC Directives. The affixing of the CE marking presumes in addition that the conditions in annexes III and IV of the Directive are fulfilled.


Rocky Wang
Laboratory Manager
SGS-CSTC





2018-07-14

Copyright of this verification is owned by SGS-CSTC Standards Technical Services Co., Ltd. and may not be reproduced other than in full and with the prior approval of the General Manager. This verification is subjected to the governance of the General Conditions of Services, printed overleaf.

Member of SGS Group (Société Générale de Surveillance)

Verification Report

No. CANEC1608380501

Date: 15 Jul 2016

Page 1 of 169

LIUYANG XIAOWEN ELECTRONIC TECHNOLOGIES CO., LTD.

BUILDING B1, CHANGSHA E CENTER, NO.18, XIANGTAI ROAD, LIUYANG ECONOMIC DEVELOPMENT ZONE, CHANGSHA CITY, HUNAN PROVINCE
CHINA

Sample Name : Sparkular
SGS Job No. : CP16-028146 - SZ
Internal Reference No. : 2.2
Tested Basic Model No. (P.O. No.) : BT01
Manufacturer : XIAOWEN ELECTRONIC TECHNOLOGIES CO., LTD
Country of Origin : China
Country of Destination : EU, USA
Client Ref. Info. : According to declaration from client, the materials in models BT02, BT03, BT04, BT05, BT06, BT07, BT08 are the same as those in model BT01.
Date of Sample Received : 11 May 2016
Verification Period : 11 May 2016 - 15 Jul 2016
Verification Requested : With reference to RoHS Directive 2011/65/EU recasting 2002/95/EC.
Verification Method : Please refer to next page(s).
Verification Result : Please refer to next page(s).
Verification Conclusion : Based on the verification results of the submitted samples, the results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs) comply with the limits as set by RoHS Directive 2011/65/EU Annex II; recasting 2002/95/EC.
Note : The test results are related only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.



Verification Report

No. CANEC1608380501

Date: 15 Jul 2016

Page 2 of 169

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Jenny

Jenny Liao
Approved Signatory



SGS-CSTC 标准技术服务有限公司
Guangzhou Branch Testing Center Chemical Laboratory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

198 Kazhu Road, Sciotech Park Guangzhou Economic & Technology Development District, Guangzhou, China 510663 t (86-20) 82155555 f (86-20) 82075113 www.sgs.com.cn
中国·广州·经济技术开发区科学城科珠路198号 邮编: 510663 t (86-20) 82155555 f (86-20) 82075113 e sgs.china@sgs.com